



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S R. P.Brothers with Registered Address as:  
M/S R. P.Brothers  
Plot No. E4, Sector A-1, Near Bhagat Singh Chowk  
Tronica City , UP , 201102

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - UTPN-2070 submitted to us on 24-Apr-2020 and tested on 28-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF000750520**  
Which is valid upto: 04-Jun-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF000750520

UCC Dt. 04-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 25-May-2020 to 28-May-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 24-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S R. P.Brothers  
Plot No. E4, Sector A-1, Near Bhagat Singh Chowk  
Tronica City , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	64
2	Temperature(deg C)	16 to 26	26

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



### **UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S SHIVAM SALES with Registered Address as:  
M/S SHIVAM SALES  
Plot No. F-86, Sector A-1, Tronica City Lony  
GHAZIABAD , up , 201102

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - KIT 1 (SS 01 ) submitted to us on 25-Apr-2020 and tested on 27-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF000790520**  
Which is valid upto: 01-Jun-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF000790520

UCC Dt. 02-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 25-May-2020 to 27-May-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 23-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S SHIVAM SALES  
Plot No. F-86, Sector A-1, Tronica City Lony  
GHAZIABAD , up  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Fabric for Personal Protective Equipment (PPE) For COVID-19

This Certificate Code is Issued to M/S IACT SAFETY APPARELS with Registered Address as:

M/S IACT SAFETY APPARELS  
CF-6/CF-7, UPSIDC INDUSTRIAL AREA, ROOMA  
KANPUR , UP , 208001

Against their Fabric for Personal Protective Equipment (PPE) test sample with sample No - NA submitted to us on 24-Apr-2020 and tested on 28-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF001020520**  
Which is valid upto: 01-Jun-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF001020520

UCC Dt. 02-May-2020

Test Report

Fabric for Personal Protective Equipment (PPE) for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)
2. Date/ Period of Testing : 25-May-2020 to 28-May-2020
3. Test Reference No. : NIL
4. Test Reference Dt. : 24-Apr-2020
5. Test Reference : ISO 16603 procedure C (Class 3)
6. Manufacture Name : M/S IACT SAFETY APPARELS  
CF-6/CF-7, UPSIDC INDUSTRIAL AREA, ROOMA  
KANPUR , UP
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S FASHIONS FLASHER INDIA Pvt Ltd with Registered Address as:

M/S FASHIONS FLASHER INDIA Pvt Ltd  
S-65,KARKAR MODEL,SITE-IV, SAHIBABAD INDUSTRIAL AREA  
SAHIBABAD , UP , 201010

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - 001 submitted to us on 27-Apr-2020 and tested on 29-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF001070520**  
Which is valid upto: 01-Jun-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF001070520

UCC Dt. 02-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 27-May-2020 to 29-May-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 25-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S FASHIONS FLASHER INDIA Pvt Ltd  
S-65,KARKAR MODEL,SITE-IV, SAHIBABAD INDUSTRIAL AREA,  
SAHIBABAD , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*





**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S REAL RATNA FASHION PVT. LTD. with Registered Address as:

M/S REAL RATNA FASHION PVT. LTD.  
337/50, MANSOOR NAGAR, LUCKNOW  
LUCKNOW , UTTAR PRADESH , 226003

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - NIL submitted to us on 19-May-2020 and tested on 21-Apr-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF001670520**  
Which is valid upto: 04-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF001670520

UCC Dt. 04-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 21-Apr-2020 to 21-Apr-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 19-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S REAL RATNA FASHION PVT. LTD.  
337/50, MANSOOR NAGAR, LUCKNOW  
LUCKNOW , UTTAR PRADESH  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S REAL RATNA FASHION PVT. LTD. with Registered Address as:

M/S REAL RATNA FASHION PVT. LTD.  
337/50, MANSOOR NAGAR, LUCKNOW  
LUCKNOW , UTTAR PRADESH , 226003

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - QCM/PPE/75-PPE/RRFPL/81 submitted to us on 20-Apr-2020 and tested on 24-Apr-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF003100520**  
Which is valid upto: 08-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF003100520

UCC Dt. 08-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)
2. Date/ Period of Testing : 22-Apr-2020 to 24-Apr-2020
3. Test Reference No. : NIL
4. Test Reference Dt. : 19-Apr-2020
5. Test Reference : ASTM 1670 procedure A
6. Manufacture Name : M/S REAL RATNA FASHION PVT. LTD.  
337/50, MANSOOR NAGAR, LUCKNOW  
LUCKNOW , UTTAR PRADESH
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Fabric for Personal Protective Equipment (PPE) For COVID-19

This Certificate Code is Issued to M/S SUREKA INTERNATIONAL with Registered Address as:

M/S SUREKA INTERNATIONAL  
D-36 PANKI SITE NO.2,  
KANPUR , UP , 208022

Against their Fabric for Personal Protective Equipment (PPE) test sample with sample No - NIL submitted to us on 21-Apr-2020 and tested on 22-Apr-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF004480520**  
Which is valid upto: 08-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF004480520

UCC Dt. 09-May-2020

Test Report

Fabric for Personal Protective Equipment (PPE) for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 21-Apr-2020 to 22-Apr-2020  
3. Test Reference No. : CD/PPE/SAF/2020/04  
4. Test Reference Dt. : 21-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S SUREKA INTERNATIONAL  
D-36 PANKI SITE NO.2,  
KANPUR , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 1.3 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Fabric for Personal Protective Equipment (PPE) For COVID-19

This Certificate Code is Issued to M/S ROHIT PURSE INDUSTRIES with Registered Address as:

M/S ROHIT PURSE INDUSTRIES  
2892/5, QUTUB ROAD, SADAR BAZAR  
DELHI , DELHI , 110006

Against their Fabric for Personal Protective Equipment (PPE) test sample with sample No - NIL submitted to us on 28-Apr-2020 and tested on 29-Apr-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF006040520**  
Which is valid upto: 11-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory





UCC No. SAF006040520

UCC Dt. 12-May-2020

Test Report

Fabric for Personal Protective Equipment (PPE) for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 28-Apr-2020 to 29-Apr-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 20-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S ROHIT PURSE INDUSTRIES  
2892/5, QUTUB ROAD, SADAR BAZAR  
DELHI , DELHI  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.09 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*





**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Fabric for Personal Protective Equipment (PPE) For COVID-19

This Certificate Code is Issued to M/S TEGAN TEXO FAB PVT. LTD. with Registered Address as:

M/S TEGAN TEXO FAB PVT. LTD.  
BLOCK NO. 414, VILL. - PIPODARA TAL. - MANGROL,  
SURAT , GUJRAT , 394110

Against their Fabric for Personal Protective Equipment (PPE) test sample with sample No - NIL submitted to us on 28-Apr-2020 and tested on 29-Apr-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF006060520**  
Which is valid upto: 11-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF006060520

UCC Dt. 12-May-2020

Test Report

Fabric for Personal Protective Equipment (PPE) for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)
2. Date/ Period of Testing : 28-Apr-2020 to 29-Apr-2020
3. Test Reference No. : NIL
4. Test Reference Dt. : 20-Apr-2020
5. Test Reference : ISO 16603 procedure C (Class 3)
6. Manufacture Name : M/S TEGAN TEXO FAB PVT. LTD.  
BLOCK NO. 414, VILL. - PIPODARA TAL. - MANGROL,  
SURAT , GUJRAT
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.09 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S SUDHEER SCIENTIFIC WORKS with Registered Address as:

M/S SUDHEER SCIENTIFIC WORKS  
1265, BENGALI MOHALLA  
AMBALA, CANTT. , HARYANA , 133001

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - SUSWOX, AV-100G submitted to us on 29-Apr-2020 and tested on 30-Apr-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF005990520**  
Which is valid upto: 11-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF005990520

UCC Dt. 11-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 29-Apr-2020 to 30-Apr-2020  
3. Test Reference No. : SSW/20-21/100  
4. Test Reference Dt. : 21-Apr-2020  
5. Test Reference : ASTM 1670 procedure A  
6. Manufacture Name : M/S SUDHEER SCIENTIFIC WORKS  
1265, BENGALI MOHALLA  
AMBALA, CANTT. , HARYANA  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.4 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S UTTAR PRADESH MEDICAL SUPPLIES CORPORATION LTD with Registered Address as:  
M/S UTTAR PRADESH MEDICAL SUPPLIES CORPORATION LTD  
SUDA BHAWAN, 7/23 SECTOR-7, GOMTI NAGAR  
LUCKNOW , UTTAR PRADESH , 226010

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - UPMSCL/2020/QC/15/PPE/18 submitted to us on 06-May-2020 and tested on 08-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF006140520**  
Which is valid upto: 11-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF006140520

UCC Dt. 11-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 06-May-2020 to 08-May-2020  
3. Test Reference No. : S-NW-CA200406P0049-A385  
4. Test Reference Dt. : 06-May-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S UTTAR PRADESH MEDICAL SUPPLIES CORPORATION  
SUDA BHAWAN, 7/23 SECTOR-7, GOMTI NAGAR  
LUCKNOW , UTTAR PRADESH  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.2 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S UTTAR PRADESH MEDICAL SUPPLIES CORPORATION LTD with Registered Address as:  
M/S UTTAR PRADESH MEDICAL SUPPLIES CORPORATION LTD  
SUDA BHAWAN, 7/23 SECTOR-7, GOMTI NAGAR  
LUCKNOW , UTTAR PRADESH , 226010

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - UPMSCL/2020/QC/15/PPE/19 submitted to us on 06-May-2020 and tested on 08-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF006150520**  
Which is valid upto: 11-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory





**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF006150520

UCC Dt. 11-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 06-May-2020 to 08-May-2020  
3. Test Reference No. : S-NW-CA200406P0049-A385  
4. Test Reference Dt. : 06-May-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S UTTAR PRADESH MEDICAL SUPPLIES CORPORATION  
SUDA BHAWAN, 7/23 SECTOR-7, GOMTI NAGAR  
LUCKNOW , UTTAR PRADESH  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.2 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.





**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S UTTAR PRADESH MEDICAL SUPPLIES CORPORATION LTD with Registered Address as:  
M/S UTTAR PRADESH MEDICAL SUPPLIES CORPORATION LTD  
SUDA BHAWAN, 7/23 SECTOR-7, GOMTI NAGAR  
LUCKNOW , UTTAR PRADESH , 226010

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - UPMSCL/2020/QC/15/PPE/17 submitted to us on 06-May-2020 and tested on 08-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF006160520**  
Which is valid upto: 11-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF006160520

UCC Dt. 11-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 06-May-2020 to 08-May-2020  
3. Test Reference No. : S-NW-CA200406P0049-A385  
4. Test Reference Dt. : 06-May-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S UTTAR PRADESH MEDICAL SUPPLIES CORPORATION  
SUDA BHAWAN, 7/23 SECTOR-7, GOMTI NAGAR  
LUCKNOW , UTTAR PRADESH  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.2 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S G D INTERNATIONAL with Registered Address as:  
M/S G D INTERNATIONAL  
2/72,TRIVENI NAGAR,MEERPUR CANTT  
KANPUR , UP , 208004

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - GDI-W5015-C submitted to us on 09-May-2020 and tested on 09-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF006170520**  
Which is valid upto: 11-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF006170520

UCC Dt. 12-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 09-May-2020 to 09-May-2020  
3. Test Reference No. : GDI/L-12/SAF/20-21  
4. Test Reference Dt. : 07-May-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S G D INTERNATIONAL  
2/72,TRIVENI NAGAR,MEERPUR CANTT  
KANPUR , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.9 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S TARUN TEXTILES with Registered Address as:  
M/S TARUN TEXTILES  
86/11, KALPI ROAD ,  
KANPUR , UP , 208003

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - NIL submitted to us on 30-Apr-2020 and tested on 02-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF006210520**  
Which is valid upto: 11-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



UCC No. SAF006210520

UCC Dt. 12-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 30-Apr-2020 to 02-May-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 29-Apr-2020  
5. Test Reference :  
6. Manufacture Name : M/S TARUN TEXTILES  
86/11, KALPI ROAD ,  
KANPUR , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.28 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S EVERSTITCH INDIA ENTERPRISIS with Registered Address as:

M/S EVERSTITCH INDIA ENTERPRISIS  
A-14, SEC- B-2, TRONICA CITY,  
GHAZIABAD , UP , 201102

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - EIE-DYNA-8-XL-MT submitted to us on 04-May-2020 and tested on 05-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF006630520**  
Which is valid upto: 12-Jun-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory





**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF006630520

UCC Dt. 13-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 04-May-2020 to 05-May-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 01-May-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S EVERSTITCH INDIA ENTERPRISIS  
A-14, SEC- B-2, TRONICA CITY,  
GHAZIABAD , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.36 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*





**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Fabric for Personal Protective Equipment (PPE) For COVID-19

This Certificate Code is Issued to M/S JAGANNATH INDUSTRIAL PVT. LTD. with Registered Address as:

M/S JAGANNATH INDUSTRIAL PVT. LTD.  
P N. 222, JDA INDUSTRIAL AREA JAIPURA  
JAIPUR , RAJASTHAN , 303704

Against their Fabric for Personal Protective Equipment (PPE) test sample with sample No - JIPL/04 submitted to us on 01-May-2020 and tested on 02-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF007070520**  
Which is valid upto: 12-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF007070520

UCC Dt. 13-May-2020

Test Report

Fabric for Personal Protective Equipment (PPE) for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)
2. Date/ Period of Testing : 01-May-2020 to 02-May-2020
3. Test Reference No. : NIL
4. Test Reference Dt. : 30-Apr-2020
5. Test Reference : ISO 16603 procedure C (Class 3)
6. Manufacture Name : M/S JAGANNATH INDUSTRIAL PVT. LTD.  
P N. 222, JDA INDUSTRIAL AREA JAIPURA  
JAIPUR , RAJASTHAN
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.3 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S SHIPRA INTERNATIONAL with Registered Address as:

M/S SHIPRA INTERNATIONAL  
F-6, ROOMA INDUSTRIAL AREA  
KANPUR , UP , 208008

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - NIL submitted to us on 01-May-2020 and tested on 04-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF007680520**  
Which is valid upto: 13-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF007680520

UCC Dt. 14-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 01-May-2020 to 04-May-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 01-May-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S SHIPRA INTERNATIONAL  
F-6, ROOMA INDUSTRIAL AREA  
KANPUR , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.3 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S HI SPEED INDUSTRIES PVT. LTD. with Registered Address as:

M/S HI SPEED INDUSTRIES PVT. LTD.  
3645 SHANKAR BUILDING SINGHARA CHOWK, NABI KARIM CERTRAL  
DELHI , DELHI , 110006

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - HS001 submitted to us on 23-Apr-2020 and tested on 25-Apr-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF007760520**  
Which is valid upto: 13-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF007760520

UCC Dt. 14-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 23-Apr-2020 to 25-Apr-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 23-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S HI SPEED INDUSTRIES PVT. LTD.  
3645 SHANKAR BUILDING SINGHARA CHOWK, NABI KARIM  
DELHI , DELHI  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.3 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S SUREKA INTERNATIONAL with Registered Address as:

M/S SUREKA INTERNATIONAL  
D-36 PANKI SITE NO. 2,  
KANPUR , UP , 208022

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - NIL submitted to us on 07-May-2020 and tested on 09-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF007880520**  
Which is valid upto: 13-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory





**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF007880520

UCC Dt. 14-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 07-May-2020 to 09-May-2020  
3. Test Reference No. : SI/PPE/SAF/2020/06  
4. Test Reference Dt. : 07-May-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S SUREKA INTERNATIONAL  
D-36 PANKI SITE NO. 2,  
KANPUR , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 1.3 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*





**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Fabric for Personal Protective Equipment (PPE) For COVID-19

This Certificate Code is Issued to M/S SATHE SYNTHETICS, with Registered Address as:  
M/S SATHE SYNTHETICS,  
D- 26/27, KAVI NAGAR INDUSTRIAL AREA  
GHAZIABAD , UP , 201002

Against their Fabric for Personal Protective Equipment (PPE) test sample with sample No - SATTEX PPSB-PP LAMINATED GSM 70+20 submitted to us on 06-May-2020 and tested on 06-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF007920520**  
Which is valid upto: 13-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF007920520

UCC Dt. 14-May-2020

Test Report

Fabric for Personal Protective Equipment (PPE) for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)
2. Date/ Period of Testing : 06-May-2020 to 06-May-2020
3. Test Reference No. : NIL
4. Test Reference Dt. : 06-May-2020
5. Test Reference : ISO 16603 procedure C (Class 3)
6. Manufacture Name : M/S SATHE SYNTHETICS,  
D- 26/27, KAVI NAGAR INDUSTRIAL AREA  
GHAZIABAD , UP
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.4 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Fabric for Personal Protective Equipment (PPE) For COVID-19

This Certificate Code is Issued to M/S SATHE SYNTHETICS with Registered Address as:  
M/S SATHE SYNTHETICS  
D- 26/27, KAVI NAGAR INDUSTRIAL AREA  
GHAZIABAD , UP , 201002

Against their Fabric for Personal Protective Equipment (PPE) test sample with sample No - SATTEX PPSB-PP LAMINATED GSM 50+20 submitted to us on 06-May-2020 and tested on 06-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF007930520**  
Which is valid upto: 13-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF007930520

UCC Dt. 14-May-2020

Test Report

Fabric for Personal Protective Equipment (PPE) for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 06-May-2020 to 06-May-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 06-May-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S SATHE SYNTHETICS  
D- 26/27, KAVI NAGAR INDUSTRIAL AREA  
GHAZIABAD , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.4 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



### **UNIQUE CERTIFICATE CODE (UCC)**

ic for Personal Protective Equipment (PPE)and Personal Protective Equipment (PPE) Body Coverall For COVID

This Certificate Code is Issued to M/S IACT SAFETY APPARELS with Registered Address  
as:

M/S IACT SAFETY APPARELS  
CF 6 / CF 7; 1ST FLOOR, TEXTILE COMPLEX, UPSIDC, INDUSTRIAL AREA, ROOMA  
KANPUR , UP , 208002

Against their Fabric for Personal Protective Equipment (PPE)and Personal Protective  
Equipment (PPE) Body Coverall test sample with sample No - 01/ISADC/PPE submitted to us on  
01-May-2020 and tested on 02-May-2020, the sample has passed the Synthetic Blood Penetration  
Test conducted as per and confirms to the technical requirement of Ministry of Health & Family  
Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to  
3.

The sample's UCC code is: **SAF007970520**  
Which is valid upto: 15-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this  
certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification  
has been conducted by the testing agency other than results in the test report. The procurement  
agency is advised to conduct prior, due diligence as per the procurement policy, including periodical  
sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF007970520

UCC Dt. 16-May-2020

Test Report

for Personal Protective Equipment (PPE) and Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 01-May-2020 to 02-May-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 30-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S IACT SAFETY APPARELS  
CF 6 / CF 7; 1ST FLOOR, TEXTILE COMPLEX, UPSIDC, INDU  
KANPUR , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.15 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



### **UNIQUE CERTIFICATE CODE (UCC)**

ic for Personal Protective Equipment (PPE)and Personal Protective Equipment (PPE) Body Coverall For COVID

This Certificate Code is Issued to M/S EVELINE INTERNATIONAL with Registered Address as:

M/S EVELINE INTERNATIONAL  
G. T. ROAD, DHANDARI KALAN, LUDHIANA  
LUDHIANA , PUNJAB , 141014

Against their Fabric for Personal Protective Equipment (PPE)and Personal Protective Equipment (PPE) Body Coverall test sample with sample No - NIL submitted to us on 05-May-2020 and tested on 06-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF007980520**  
Which is valid upto: 13-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory





**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF007980520

UCC Dt. 14-May-2020

Test Report

for Personal Protective Equipment (PPE) and Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 05-May-2020 to 06-May-2020  
3. Test Reference No. : NIL  
4. Test Reference Dt. : 27-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S EVELINE INTERNATIONAL  
G. T. ROAD, DHANDARI KALAN, LUDHIANA  
LUDHIANA , PUNJAB  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.29 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



### **UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S EVA ENTERPRISES with Registered Address as:  
M/S EVA ENTERPRISES  
A-6/36, SOUTH SITE G.T. ROAD INDUSTRIAL AREA  
GHAZIABAD , UP , 201010

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - EVA-80/WHITE-NTK submitted to us on 30-Apr-2020 and tested on 01-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF009150520**  
Which is valid upto: 18-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF009150520

UCC Dt. 18-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 30-Apr-2020 to 01-May-2020  
3. Test Reference No. : AG 787323  
4. Test Reference Dt. : 29-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S EVA ENTERPRISES  
A-6/36, SOUTH SITE G.T. ROAD INDUSTRIAL AREA  
GHAZIABAD , UP  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.3 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Fabric for Personal Protective Equipment (PPE) For COVID-19

This Certificate Code is Issued to M/S DISHA JUTE & ALLIED PRODUCT, PVT, LTD with Registered Address as:

M/S DISHA JUTE & ALLIED PRODUCT, PVT, LTD  
PLOT NO.78, SECTOR-21, INDUSTRIAL ESTATE,  
BHIWANI , HARYANA , 127021

Against their Fabric for Personal Protective Equipment (PPE) test sample with sample No - NIL submitted to us on 06-May-2020 and tested on 07-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF009430520**  
Which is valid upto: 18-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF009430520

UCC Dt. 18-May-2020

Test Report

Fabric for Personal Protective Equipment (PPE) for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)
2. Date/ Period of Testing : 06-May-2020 to 07-May-2020
3. Test Reference No. : B0272020D16
4. Test Reference Dt. : 27-Apr-2020
5. Test Reference : ASTM 1670 procedure A
6. Manufacture Name : M/S DISHA JUTE & ALLIED PRODUCT, PVT, LTD  
PLOT NO.78, SECTOR-21, INDUSTRIAL ESTATE,  
BHIWANI , HARYANA
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.3 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S M/S BANGAR BUSINESS VENTURES PVT. LTD  
with Registered Address as:

M/S M/S BANGAR BUSINESS VENTURES PVT. LTD  
C-50 ROAD NO. 12 UDYOG KUNJ PANKI IND. AREA SITE-V  
KANPUR , U.P. , 208022

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - BBV/CV-19/NWC-01 submitted to us on 23-Apr-2020 and tested on 25-Apr-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF010360520**  
Which is valid upto: 18-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF010360520

UCC Dt. 19-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 24-Apr-2020 to 25-Apr-2020  
3. Test Reference No. : AH 183456  
4. Test Reference Dt. : 22-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 3)  
6. Manufacture Name : M/S M/S BANGAR BUSINESS VENTURES PVT. LTD  
C-50 ROAD NO. 12 UDYOG KUNJ PANKI IND. AREA SITE-V  
KANPUR , U.P.  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.25 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.





**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S NEW MIGLANI HOSIERY FACTORY with Registered Address as:

M/S NEW MIGLANI HOSIERY FACTORY  
14-A, GURU VIHAR HOSIERY COMPLEX, ST. NO. 1, GURU VIHAR, RAHON ROAD, ,  
LUDHIANA , PUNJAB , 141007

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - NIL submitted to us on 09-May-2020 and tested on 13-May-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF010810520**  
Which is valid upto: 19-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
 Ministry Of Defence , Government Of India  
 ( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
 Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
 E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF010810520

UCC Dt. 19-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
 2. Date/ Period of Testing : 11-May-2020 to 13-May-2020  
 3. Test Reference No. : M 212167  
 4. Test Reference Dt. : 29-Apr-2020  
 5. Test Reference : ASTM 1670 procedure A  
 6. Manufacture Name : M/S NEW MIGLANI HOSIERY FACTORY  
 14-A, GURU VIHAR HOSIERY COMPLEX, ST. NO. 1, GURU V  
 LUDHIANA , PUNJAB  
 7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
 Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.32 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



**UNIQUE CERTIFICATE CODE (UCC)**

For Personal Protective Equipment (PPE) Body Coverall For COVID-19

This Certificate Code is Issued to M/S MUSKAN PACKAGERS with Registered Address as:  
M/S MUSKAN PACKAGERS  
131-B, DADA NAGAR  
KANPUR , U P , 208022

Against their Personal Protective Equipment (PPE) Body Coverall test sample with sample No - NIL submitted to us on 22-Apr-2020 and tested on 29-Apr-2020, the sample has passed the Synthetic Blood Penetration Test conducted as per and confirms to the technical requirement of Ministry of Health & Family Welfare guideline dated-02-03-2020. The test result are annexed to this certificate at page Nos- 2 to 3.

The sample's UCC code is: **SAF011160520**  
Which is valid upto: 18-Nov-2020

The affidavit furnished by the applicant in relation to their sample is annexed alongwith this certificate.

This certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by the testing agency other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per the procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-  
Authorised Signatory



**Small Arms Factory Kanpur (SAF)**  
Ministry Of Defence , Government Of India  
( ISO 9001, ISO/IEC 17025 NABL ACCREDITED)  
Kalpi Road, Kanpur , Uttar Pradesh , Pin- 208009  
E-Mail - saf.ofb@nic.in , Phone - 0512-2295042-46



UCC No. SAF011160520

UCC Dt. 19-May-2020

Test Report

Personal Protective Equipment (PPE) Body Coverall for COVID -19

1. Name of Testing Agency : Small Arms Factory Kanpur (SAF)  
2. Date/ Period of Testing : 22-Apr-2020 to 29-Apr-2020  
3. Test Reference No. : AH 494011  
4. Test Reference Dt. : 21-Apr-2020  
5. Test Reference : ISO 16603 procedure C (Class 5)  
6. Manufacture Name : M/S MUSKAN PACKAGERS  
131-B, DADA NAGAR  
KANPUR , U P  
7. Environmental Conditions :

S.no	Parameter	Specified Value	Observed Value
1	Relative Humidity (%)	50 to 70	65
2	Temperature(deg C)	16 to 26	25

8. Test Results :

S.no	Sample Nomenclature	Result
1	Fabric portion	Pass
2	Seam Portion	Pass

Remarks :

- (i) This UCC has been Issued with reference to MOT letter no F. No 8/4/2020- R and D dated 06-04-2020.  
Warning - The above report pertains only to the sample submitted by the customer as the samples are not drawn by the testing agency. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer/ supplier. Samples may be drawn from the bulk lots by neutral Organizations and the same shall be tested to ensure their compliance with the respective quality requirements.
- (ii) Instruction to manufacturers to whom this certificate is issued-The procedures enumerated at Para - 3 and 4 of Ministry of Textiles, Govt. of India letter F no 8/2020-R&D dated 06.04.2020 must be strictly complied with regards to use of this certification.
- (iii) Manufacturer is liable to face legal consequence in the event of any misrepresentation of facts/data during the use of this certificate.
- (iv) The value of thickness observed is 0.065 mm (for information only)

\*\*\*\*\* End of Report \*\*\*\*\*.